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RTRRER R E L, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

#5% % #% (Sample Description) :  TFT LCD MODULES

£ o A 3% (Style/Item No.) : VT SERIES

Ytk B #1 (Sample Receiving Date)  : 2010/06/18

)X A M) (Testing Period) : 2010/06/18 TO 2010/06/25

A4 K (Test Results) : HART—HE (Please refer to next pages).

SGS TAIWAN LTD.
Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.
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VITEK DISPLAY CO., LTD

& PGk BT R 38552105k 44 2 2
ROOM 2,
TAIWAN, R. O. C.
B2 & K (Test Results)

) 3X 27 4Z (PART NAME) NO.1

4F., NO. 210, GONGYECYU 38TH RD., SITUN DISTRICT, TAICHUNG CITY 407,

Bopgiial (48R E) (MIXED ALL PARTS (INCLUDING THE RELEASE FILM))

MRRE Fo MRy Tantt | et
(Test Items) (Unit) (Method) (MDL) NO.1
D RFIFRER / Perfluorooctane mg/kg | %F#US EPA 3540C: 199677 7%, ¥Ai&#A 10 n.d.
sulfonates (PFOS) %#ﬁﬁ%%f%#ﬁ/ﬂdé\%k%lﬁ%ﬂi@% /
PFOS — Acid With reference to US EPA 3540C:
PFOS — Metal Salt 1996 method for PFOS Content.
PFOS — Amide Analysis was performed by LC/MS.
AR FBR (4) / PFOA (CAS No.: mg/kg |%#US EPA 3540C: 199677 7%, VAR 10 n.d.
000335-67-1) RBATH B 2R FRGR)SE. /
With reference to US EPA 3540C:
1996 method for PFOA Content.
Analysis was performed by LC/MS.

#3x (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ?ﬁi)
3. MDL = Method Detection Limit (77 248 A)4%RAE)
4. HBGARREAFFARRKREAA > HEFHRGAAERTIRALTEHNE-METHEEZ.
(The samples was/were analyzed on behalf of the applicant as mixing sample in one testing.

The above results was/were only given as the informality value.)

PFOS 4% # H M (Reference Information) : 354 2006/122/EC (Directive 2006/122/EC)
(1) ZME AT AT 35 LAk R AME R H R ECE R 2 IR F AR KAA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.)

T H R T AT IR L F RS EH SR A0 B2 T4 LABEAPROSE £ 1B 44 LA Mkt E3H i
PFOSE & R L F AR KRMN0.1%, méG &S X EME EMY , 4o RPFOSATE EWH + &2 FidbR KA1ug/m?.

(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, if the amount of PFOS is equal to or higher than lug/m2 of the coated material.)

(2)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
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A)3X 78 B (Test Items): & AR F e rrBa/ 2 R F B (4%)

: CE/2010/64176 H#7(Date) : 2010/06/25

% XER(LCIMS) AT A2 E |

Analytical flow chart of Soxhlet extraction (LC/MS) procedure

MRAE 435 / Name of the person who made measurement: Lydia Fu

M A FA  B¥r% / Name of the person in charge of measurement: Shinjyh Chen

PFOS/PFOA ~ Benzotriazole

Kit ==k a8t o4 /

s aT R IR oA
Sample pretreatment/separation

!

oow IR A & X ERE
Sample extraction by soxhlet method

!

HEBUR B YEIHFE |
Concentrate/Dilute Extracted solution

!

VARABRATE SRR AT IR
Analysis was performed by LC/MS

!

#4% / Data
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ANOTHER

*% LR (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
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